Computers and Chemical Engineering 144 (2021) 107146

Computers and Chemical Engineering

journal homepage: www.elsevier.com/locate/compchemeng

Contents lists available at ScienceDirect

Computers
& Chemical
Engineering

Control and soft sensing strategies for a wastewater treatment plant n
using a neuro-genetic approach

J. Fernandez de Canete?®*, P. del Saz-Orozco?, ]. Gomez-de-Gabriel?, R. Baratti®, A. Ruano*,

[. Rivas-Blanco?

aDept. Systems Eng. and Automation, University of Malaga, Campus de Teatinos s/n, 29071, Malaga, Spain
b Dept. of Mechanical, Chemical and Materials Eng., University of Cagliari, Italy
¢ Faculty of Science and Technology, University of Algarve, PORTUGALIDMEC, Instituto Superior Técnico, Universidade de Lisboa, Lisbon, Portugal

ARTICLE INFO

Article history:

Received 21 March 2020

Revised 11 September 2020
Accepted 27 October 2020
Available online 28 October 2020

Keywords:

Neural networks
Genetic algorithms
Soft-sensing

Optimized control
Activated sludge process

ABSTRACT

During the last years, machine learning-based control and optimization systems are playing an important
role in the operation of wastewater treatment plants in terms of reduced operational costs and improved
effluent quality. In this paper, a machine learning-based control strategy is proposed for optimizing both
the consumption and the number of regulation violations of a biological wastewater treatment plant.
The methodology proposed in this study uses neural networks as a soft-sensor for on-line prediction
of the effluent quality and as an identification model of the plant dynamics, all under a neuro-genetic
optimum model-based control approach. The complete scheme was tested on a simulation model of the
activated sludge process of a large-scale municipal wastewater treatment plant running under the GPS-X
simulation frame and validated with operational gathered data, showing optimal control performance by
minimizing operational costs while satisfying the effluent requirements, thus reducing the investment in
expensive sensor devices.

© 2020 Elsevier Ltd. All rights reserved.

1. Introduction

Water management is currently facing a major challenge. Eu-
rope has the responsibility to meet the objectives set by the
2000/60/EC Water Framework Directive of the European Parlia-
ment and to ensure the protection of water while promoting its
sustainable use to safeguard the availability of this precious long-
term natural resource (The European Commission, 2015). Wastewa-
ter generated by human activity is currently a serious problem and
one of the most important sources of pollution for watercourses
and aquifers. The increasing volumes of wastewater with high pol-
lutant loads that our society produces, requires extensive and in-
tensive wastewater treatments.

Technologically advanced alternatives to solve the purification
problems are available on the market, and with their implementa-
tion it would be possible to curb the appearance of pollutant dis-
charges and their consequences, as well as facilitating their pre-
vention. Santin et al (2017) described the application of effective
treatments in costs of both operation and maintenance to improve

* Corresponding Author.
E-mail  addresses:  ffernander@uma.es (. Fernandez de  Canete),
pabsazhua@uma.es (P. del Saz-Orozco), jmgomez@uma.es (J. Gomez-de-Gabriel),
roberto.baratti@dimcm.unica.it (R. Baratti), aruano@ualg.pt (A. Ruano).

https://doi.org/10.1016/j.compchemeng.2020.107146
0098-1354/© 2020 Elsevier Ltd. All rights reserved.

water qualit. Additionally, the efficiency of a water treatment plant
is strongly linked to the energy consumption of plant actuators,
mainly pumping costs and the cost of the sensory system and lab-
oratory analysis necessary for plant state monitoring. Therefore, an
optimized treatment at a global level would entail a huge reduc-
tion in operating costs, and a notable reduction in levels of effluent
pollution (Hreiz et al., 2015a; Kim et al., 2105; Asadi et al., 2016;
Zhu and Anderson, 2017).

Currently, advanced control and optimization systems are play-
ing a fundamental role in the operation of wastewater treatment
plants, as they allow efficient plant management (Hreiz et al.,
2015b). The active sludge process is one of the most used tech-
nologies for the removal of organic pollutants, nitrogen and phos-
phorus in wastewater (Van Haandel, 2012) and can be considered
as a complex dynamic system characterized by a non-linear be-
haviour, uncertainty in process parameters, external disturbances
due to atmospheric phenomena, and a multivariate I/O structure
(Makinia, 2010).

On-line monitoring and control of active sludge process efflu-
ent variables such as chemical oxygen demand and total nitro-
gen, are difficult to perform, since either they are usually deter-
mined off-line under uncertainty or they require expensive sen-
sors, which implies a strong operational restriction (Akina and
Ugurlu, 2005). Using software sensors allows the estimation of


https://doi.org/10.1016/j.compchemeng.2020.107146
http://www.ScienceDirect.com
http://www.elsevier.com/locate/compchemeng
http://crossmark.crossref.org/dialog/?doi=10.1016/j.compchemeng.2020.107146&domain=pdf
mailto:ffernander@uma.es
mailto:pabsazhua@uma.es
mailto:jmgomez@uma.es
mailto:roberto.baratti@dimcm.unica.it
mailto:aruano@ualg.pt
https://doi.org/10.1016/j.compchemeng.2020.107146

J. Fernandez de Canete, P. del Saz-Orozco, ]. Gébmez-de-Gabriel et al.

these off-line primary variables through the use of on-line sec-
ondary variables (Haimi et al., 2013). In addition, on-line control
strategies that take into account the dynamic behaviour of the
activated sludge process should also consider optimizating con-
trol operation to reduce the energy consumption associated with
aeration and pumping processes (Gernaey et al., 2014). Several
studies have investigated this problem when applied to an active
sludge process using dynamic optimization methods (Fikar et al.,
2005; Mulas, 2006), or model-based predictive control schemes
(Bryds et al., 2008;Piotrowski et al, 2008; Han and Qiao, 2014).

Machine learning-based methodologies, defined as a set of al-
gorithms that allow performing tasks of identification, control,
and plant optimization based on a set of registered operational
data represented with multiple levels of abstraction are increas-
ingly in use. For this purpose, they make use of connectionist
structures of artificial neural networks (ANN) with multiple layers
(Haykin, 2008). On the other hand, genetic algorithms (GAs) are
used both for optimizing the structure of large neural networks
and extracting characteristics that can be used for the tasks of
identification and optimal control (Lamos-Sweeney, 2012).

Neural networks have been successfully applied for the pre-
diction and control of wastewater treatment plants (Baruch and
Mariaca-Gaspar, 2009) and different adaptive schemes have been
used as software sensors, either based on neural networks
(Dogan et al, 2008; Fernandez de Canete et al., 2016) or hybrid
schemes (Noori et al., 2013) to estimate effluent characteristics. Ge-
netic algorithms are heuristic search algorithms that derive their
behaviour from evolutionary processes in nature and perform com-
plex nonlinear optimization tasks such as non-convex problems,
non-continuous objective functions, etc. GAs have been success-
fully applied in the field of biological wastewater treatment for op-
timization and control (Holenda et al., 2007; Duzinkiewicz et al.,
2009; Piotrowski, 2016).

The combination of hybrid GA systems with neural networks fa-
cilitates the search for the optimum in comparison to the local and
global search optimization methods such as sequential quadratic
programming, or reduced generalized gradient (Hreiz et al., 2015b).
Bagheri et al. (2015) developed hybrid artificial neural network-GA
models to predict the sludge volume index (SVI) accurately, where
genetic algorithms were used to optimize weights and thresholds
of the neural network models. A method to increase the efficiency
of water treatment plants which adjusts operating requirements
based on the nature of the water was presented in De (2019), pre-
venting the unnecessary waste of plant resources. Nevertheless, to
our best knowledge, there are hardly any works where neural net-
works and GAs are applied together for the optimum control of
wastewater treatment plants.

Despite the good results obtained using these adaptive estima-
tion and control structures applied to the control of biological reac-
tors, it is necessary to highlight their lack of application to wastew-
ater plants in real-time since most of these applications are based
on simulation models using an unusually low, and unrealistic, sam-
pling time (Fang et al., 2011; Qiao et al., 2013).

In this paper, a machine learning approach was applied both to
predicting effluent variables and modelling a nonlinear wastewa-
ter process using neural networks. These neural models, combined
with a genetic algorithm-based scheme, were effectively used for
the optimum control of an activated sludge process-simulation
model running under GPS-X framework using a function involv-
ing aeration, pumping and disposal costs. The proposed neuroge-
netic control strategy optimized both the consumption and the
number of regulations violations during plant operation while the
sampling-time selection would enable its application to real-time
wastewater plants monitoring and advanced control.

This paper is organized as follows: In Section 2, the activated
sludge process is described together with the activated sludge pro-

Computers and Chemical Engineering 144 (2021) 107146

cess simulation model under GPS-X. Both the neural network soft
estimation and the neural identification structure are detailed in
Section 3, together with the derivation of the objective cost func-
tion used for the neurogenetic control and its corresponding de-
sign. The performance of both the neural plant model and the neu-
ral soft estimator for chemical oxygen demand (COD), total nitro-
gen (TN) and total suspended solids (TSS) applied to the referred
activated sludge plant model are shown in Section 4, where the
performance of the neurogenetic controller under dry, rainy and
stormy conditions is also shown with promising results. A discus-
sion section is included, detailing the advantages and limitations of
the proposed approach and comparisons with other alternate solu-
tions and a final summary is also described in Section 5 to ex-
plain the motivation followed here. Finally, future works will be
presented in Section 6.

2. Wastewater process description

The wastewater plant under study treats an average
20,000 m3/d influent flow rate, whose wastewater treatment
line consists of bar screening, grit removal, pre-aeration, primary
sedimentation, activated sludge bioreactors, secondary sedimen-
tation and a chlorine disinfection unit. The sludge treatment is
achieved using an anaerobic digester. The removal of nitrogen and
organic matter is accomplished in the activated sludge process
by employing a 8000 m3 bioreactor consisting of an anoxic den-
itrification sector followed by aerobic nitrification with airflow
supplied with fine-pore diffusers. The microbiological population is
maintained through both internal recirculation of sludge removed
from the aerobic basin and external recirculation of settleable
sludge withdrawn from a 6000 m> secondary settler. The quality
of the wastewater entering the bioreactor and the process op-
eration are monitored mainly by laboratory measurements, such
as chemical oxygen demand (COD), total nitrogen (TN) and total
suspended solids (TSS).

The activated sludge process of the WWPT under study is repre-
sented by a BSM1-type activated sludge process model (Alex et al.,
2008) to describe the removal of organic and nitrogen com-
pounds in the bioreactor and the double exponential settling
model (Takacs et al., 1991) for the secondary clarifier. According
to the sensor layout of the bioreactor (Fig. 1), two anoxic deni-
trification (d) areas representing the 40% of the total volume and
three aerated nitrification (n) areas representing the 60% of the to-
tal volume are included. It should be highlighted that oxygen is
provided to both anoxic and aerobic zones so that we should con-
sider two slightly aerated tanks in series with three aerated tanks.
Fig. 2 shows a GPS-X 6.0 computer simulation model of the BSM1
process (Hydromantis 2016).

In this work, we assume the accessibility to the most commonly
used sensors and analysers. The wastewater plant considered is as-
sumed to be equipped with on-line sensors to measure the flow
rate Q;; and ammonia NHJ, ~ in the influent, while dissolved oxy-
gen 0, and dissolved nitrate NO; sensors and alkalinity ALK anal-
ysers are arranged in each tank, with additional on-line sensors
to measure ammonia NHZOM and alkalinity ALKy, in the effluent.
The bioreactor operation include the pumping of external recycle
flowrate Q;, waste sludge flowrate Q, and constant internal re-
cycle flowrate Q4, while fine-pore air diffusers generate an airflow
rate Q, to be distributed by the basins. Additionally, off-line lab-
oratory measurements of COD, TN and TSS concentrations were
also taken both for the influent and effluent streams. Table 1 shows
a list of measurement, control and disturbance variables involved
into the BSM-1 WWTP operation.

Following Alex et al. (2108), the influent dynamics are gener-
ated considering a whole year after a stabilization period of 244



J. Fernandez de Canete, P. del Saz-Orozco, ]. Gébmez-de-Gabriel et al.

Computers and Chemical Engineering 144 (2021) 107146

D fLy
O~
P — ~ :
OO0 O8O0 COOOBOORO
~ ~
[ T1 [ T1 l
INFLUENT o o o o o o EFFLUENT
5 o o o, o© o o o, 0
_J o () o 00 40 0© () °o” 0
(Q)—l AIR @—4 AIR - -
(Q) (Q)
QA. INTERNAL RECIRCULATION \I/ \I/
QR. EXTERNAL RECIRCULATION QW, EXCESS SLUDGE
Fig. 1. Schematic representation of the activated sludge process of the WWTP.
. [mod_v7 data - e ] x
Ee Eat View Jook Options Leid
B0 & s BAX QAHNEA- B w-ge-le-i2- Modeuvay ey [ o
Controls' 2 20 005 Uy .o-ut-’-‘llaﬁfafn |
influert DOsp | OTE | Seftier | Temp | Analyze | DO Coatrolier !mt Quick Display 2 Piot 3| Command Window
[QOUCK(1 )| DO setpont — U— | inSuent Display - | Flow ~ (mie =
[0%0x2)] DO setpont = o
[QOUCK(3); DO setpont P o |
[QoutCx(4)] 0O setpont 1 = o'} 3 13130 3y
[QouOx(3)| DO setpont '\ - 1% " 2
l—  Sumulation Resuits
- a
= = | IFiow mya
|Tss o P
vss ma e
€BO0S man s
oD oL
Sope COD  moiL e
Ammcna N moNL
™ mont o
™ moNL me
 Askalinity maCacoaL s
»  EEHEEEE.
‘ Nass Flows
([ C  Towin Tota O
Llu yd 20 . e
lcoo ka'd 4420
!‘M wa 44 40
b L N Steady State | IEENESNEC0S 07121  Defaust Scenano - || Stop b/ @ v | Smulaton Control + |
= = = = Mode Sensare
(a)
Anoxic Aerobic

P IEEEE .

(b)

Fig 2. Schematic diagram of the ASP simulation model of the wastewater plant in GPS-X 6.0 (a) and layout of the anoxic and the anaerobic tanks (b).

days. The average influent loads considered for the plant under
study in these conditions are reported in Table 2.

The steady-state and dynamic simulations of the pro-
cess were realised in the GPS-X 6.0 modelling environment
(Hydromantis, 2016), which uses a graphical user interface to
facilitate dynamic modelling and simulation.

3. Neural soft-sensor, identification model and controller

The complete controlled system is composed of a neural net-
work identification model of the process and a control scheme
based on a genetic algorithm that uses the effluent values of
COD, TN and TSS as input variables to get the quasi-optimal con-
trol law subjected to ASP operational constraints. It uses a neural
soft-sensor estimator for both determining and monitoring these

COD, TN and TSS effluent primary variables from secondary vari-
able measurements (Fig. 3).

The control strategy presented in this paper is based on a
decision-making process using neural networks combined with GA.